Marvel-Schebler Carbureter Division, Borg -Warner Corporation, Flint, Michigan, U. S. A.

Marvel-Schebler No. Customer No. Size Customer Model Year
TSX-156 69402-D 7"  International Harvester AB 1943 -
(Kerosene)
S International
LR Part Name

10-2656 69402-D  Carbureter Assembly Complete
10-2700 699383:1): .* Carbureter;BodyrAssembliy: oo it 2t i L L S
13-879 69922-D Throttle Shaft, Throttle Stop and Lever Assembly
14-175 69944-D Valve——Throtile s (ElH)| She it wie G BE Ul Sl SRl H R AR
15-42 69946-D Screw (#8-32 x % ” Special) Throttle Stop ...
15-223 69947-D  Screw (%4 ”-28 Headless) Idle Drilling..........._ ...
15-397 69948-D Screw (#:8-32) Choke duever - cif o iln S on e
JEHSIAIRD e s Screw (#12-24 x %" Fill. Head) Throttle Body to Bowl
15-A91 699455-D Screw (#4-40 x 14" Bind. Head) Throttle Valve—2;
(Sems) Choke Valve—2

16-4 69950-D Gasket—TFloat Valve Seat ...
16-28 69951-D Gasket—Main Nozzle

16-80 69952-D  Gasket—Throttle Body to Bowl .. ...
Th{aeds 008 IR I R Gasket—Power Adjusting Needle ............... ...
16-635 69964-D Gasket Assortment ... ...

24-262 69953-D  Spring—Throttle Stop Screw

24-340 69954-D Spring—Idle Needle ...

24-480 69955-D  Spring—Choke Lever Friction ... ... ...
DAIAGIE S e T Spring—Power Adjusting Needle ... ...
DATAA SRS S Spring—Choke Relief:iValye s il S e ol i i s
26-696 69917-D: - Choke:Shaftiand Lever Assembly .5 i e
27-554 01 d4=D ¢ v (Ghoke VialveAssemblyeeriniie s SHai Tl E o 80, « S hi N W S o
30-600 69919:=D.+ - Float:and-LeverAsSembly-i - St tun oiis Smn il S I aeee T
32-27 69920-D Shaft=<EloatiPeveri-r L vl bt it T e S CU R e

43-33 69923-D  Needle—Idle Adjusting
A3=G20 Needle—Power ‘Adjusting, .. o
44-38 @ 69924-D Packing—Throttle Shaft and Choke Shaft ... ...
46-448 69925-D  Venturi (% ” Diameter Throat)
47-270 69968-D Nozzle 1 @ ir e e irt i n st S cnl (0 e S R el S
49-101L 69929-D Jet—=Idle .. ibuittar e on i BN T T 2 T T e el IR W
49-161 69969-D Jet——Economizer fr=ie "o iy wh ol S i H sk i

55-230 69930-D Cup~—ThrottlelShaft v i 105 = 0 T s

55-231 69931-D  Retainer—Throttle Shaft Packing
62-167 6993250 i Pin—ThrottlerStopy it B E R A S S B T
67-528 699385D): . ‘Gasoline Connectlon: e L ARG T T TR S R
78-184 69937-D  Washer—Choke Lever
78-299 69971-D  Washer—Plain (Power Adjusting Needle) .............. s e IO o
87-3A 69972-D DraintCockezatimi e Sinmet & b Sl A E e s e L N
95-40 699395 Strainer—Fuel@rainys & L o i SR a5 o BRI e
179-35 69949221« Retainer-—HuelliDrainseie el o (RTRT e e i o f RS iR VR
227-939 69973=D" = < ThrottletBodyrAissembly 2 me il S5 fer 1 diai Ui i i
233-536 69956-D Float Valve, Seat and Gasket Assembly (Matched) ...
286-672 69962-D Repair Katde-srh s nilbobete ] k' S P B0 3000 Dria s s il Wb 2L e T8

Float setting: %4 ” from the gasket to the nearest surface of the float

Parts Included in Repair Kit Are Shown in Bold Type

® In service replace felt packing #44-38 with synthetic packing #44-63, no retainer
required.

PRINTED IN U.S.A. International Harvester



